
 

WESTWOOD 50” MULCHING DECK (20/50 ONLY) 



 

1 01935700 M8 X 35MM BOLT COMPRESSOR 11/95 

2 08819900 DOME WASHER   1.3/4OD X 3/8ID X 1/8   DOME 

3 028663200 M8X70MM   HEX BOLT ZINC & CLEAR PASSIVATED 

4 018001600 NEW PART NO: 01935700  BOLT COMPRESSOR  M8X35MM 

5 01935700 M8 X 35MM   BOLT COMPRESSOR  

6 02913100 6 X 8 POZI S/S S/TAP 

7 04850600 NEW PART NO: 04920100  M8 NYLOC NUT 

8 22871200 BELT 

9 228000900 BELT -  50IN MULCH DECK 

10 089418600 WASHER  M8 X 25 X 3  UNPLATED 

11 31326100 P.T.O. BRIDGE SPACER H.E. TRACTOR 

12 183023100 SPACER   8 X 38.1 X 25 

13 148003000 148005000  NEW PART NO: 50” DECK COVER 

14 148003100 DECK INNER 50"MULCHER  

15 16938100 BLADE 19" RIGHT HAND 

16 18300420 NEW PART NO: 183004200  IDLER PULLEY SPACER 

17 18321000 RIDER DECK HANGING BRACKET PIVOT, FRONT 

18 189498400 50" MULCH JOCKEY PLATE PIVOT SHAFT 

19 19905500 ANTI SCALP WHEEL 1/2" BORE 

20 20869500 NEW PART NO: 20869502  5” INTERNAL PULLEY 

21 20869600 NEW PART NO: 209044600  DECK IDLER PULLEY C/W BEARING 

22 301043000 OBSOLETE 

23 301062700 44" MULCH L/H REAR DECK BRACKET 

23 301062800 44" MULCH R/H REAR DECK BRACKET 

24 302005000 FRONT DECK HANGING BRACKET 

25 31328301 DECK DRIVE PULLEY SPACER 

26 14896100 PART NO: 14830500 & 148015000 

27 31337600 SCUFF WHEEL HUB/ BELT GUARD SPACER 

28 25906200 42" DECK TENSION SPRING 

29 358009701 DECAL 50" MULCHER DECK 

30 327006600 50" MULCHER DECK SHELL 

31 327362400 50" MULCH JOCKEY PULLEY PLATE WELDED 

32 327008700 18/50 MULCH DECK DRIVE BELT GUARD 

33 20870200 NEW PART NO: 20870202  7” DECK DRIVE PULLEY 

34 40503704 NEW PART NO: 40503607  BEARING HOUSING ASSY SHORT SHAFT 

35 088000200 NEW PART NO: 08819800  WASHER  

36 40503504 NEW PART NO: 40503507  BEARING HOUSING ASSY LONG SHAFT 
 

 

 

 

 



 


